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Appendix 1
FCC Test Report

FCC ID: 2BNAD-X7PRO

Kemi Intelligent Manufacturing (Shenzhen) Co., Ltd.

4F, Block A, 88 Fukang Rd, Longgang Dist, Shenzhen, China
Kemi Intelligent Manufacturing (Shenzhen) Co., Ltd.
4F, Block A, 88 Fukang Rd, Longgang Dist, Shenzhen, China

CORNMI HEAD MOUNTED DISPLAY

N/A

NeoVista X7 Pro
X7 Lite, X7

Dec. 06, 2024
Dec. 06, 2024 - Jan. 07, 2025
Jan. 07, 2025

Shenzhen LGT Test Service Co., Ltd.

Room 205, Building 13, Zone B, Chen Hsong Industrial Park, No.177 Renmin West Road,
Jinsha Community, Kengzi Street, Pingshan New District, Shenzhen,

Pass

E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com

China
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5500 Antl 98.97 0
NVNT a 5600 Antl 98.97 0
NVNT a 5700 Antl 98.97 0
NVNT ac20 5500 Antl 75.89 1.2
NVNT ac20 5600 Antl 98.97 0
NVNT ac20 5700 Antl 98.97 0
NVNT ac40 5510 Antl 98.68 0
NVNT ac40 5550 Antl 98.71 0
NVNT ac40 5670 Antl 99.36 0
NVNT ac80 5530 Antl 78.57 1.05
NVNT ax20 5500 Antl 49.87 3.02
NVNT ax20 5600 Antl 98.97 0
NVNT ax20 5700 Antl 98.97 0
NVNT ax40 5510 Antl 98.71 0
NVNT ax40 5550 Antl 75.86 1.2
NVNT ax40 5670 Antl 98.71 0
NVNT ax80 5530 Antl 76.74 1.15
NVNT n20 5500 Antl 75.59 1.22
NVNT n20 5600 Antl 99.66 0
NVNT n20 5700 Antl 98.97 0
NVNT n40 5510 Antl 75.86 1.2
NVNT n40 5550 Antl 99.36 0
NVNT n40 5670 Antl 99.36 0
Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 2 of 93




Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT a 5500MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.500000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 7.92 dB
Ref 20,00 dBm

Center 5.500000000 GHz
#VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

2500 us
2170ms

Duty Cycle NVNT a 5600MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.600000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

#Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Center 5.600000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT a 5700MHz Antl

Keysight Spectrum Analyzer - Swept 54
L EnsEIN "
Center Freq 5.700000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun
IFGain:Low #Atten: 30 dB
" Mkr1 1.750 ms|
Ref Offset 8.03 dB i~
Ref 20,00 dBm 0.07 dBm

Center 5.700000000 GHz

#VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

1770 ms -8.70 dBm.
3690 ms 147 dBm

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 3 of 93



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ac20 5500MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL ENSEIN ]
Center Freq 5.500000000 GHz Avp Type: Log-Pwr

Trig: Free Run

Akr1 1.600 m
Ref Offset 7.92 dB
Ref 20,00 dBm -8.06 dBm

o) "

] ¥ 7 L

Center 5.500000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT ac20 5600MHz Antl

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.600000000 GHz ] ) ) Avp Type: Log-Pwr
Trig: Free Run

PNO: Fast -
IFGain:Low #Artten: 30 dB

Mkr1 4.650 ms|
Ref Offset 8.64 dB
R:ef 20,00 dBm 4.63 dBm

Center 5.600000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKR MODE TR FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ac20 5700MHz Antl

eysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.700000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

" Mkr1 1.840 ms|
Ref Offset 8.03 dB n
Ref 20,00 dBm 3.29 dBm

13

Center 5.700000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 4 of 93



Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ac40 5510MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.510000000 GHz ) Avp Type: Log-Pwr
Fast - Trig: FreeRun

PN
IFGain:Low #Atten: 30 dB

Mkr1 50.00 ms
Ref Offset 7.95 dB
Ref 20,00 dBm -48.18 dBm

Center 5.510000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

N 1]

G

Duty Cycle NVNT ac40 5550MHz Antl

Keysight Spectrum Analyzer - Swept 54 ==
AL ENSE IV T 01:47:54 PM1an 04,
Center Freq 5.550000000 GHz . Avg Type: Log-Pwr TRACE
P Trig: Free Run :

Fast ~#—
IFGain:Low #Atten: 30 dB

. Y Mkr1 410.0 ps|
Ref Offset 8.37 dB
Ref 20,00 dBm -10.42 dBm

Span 0 Hz

Center 5.550000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ac40 5670MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.670000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 2.780 ms|
Ref Offset 8.14 dB
Ref 20,00 dBm -11.11 dBm

Center 5.670000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ac80 5530MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL SENSEN ]
Center Freq 5.530000000 GHz Avp Type: Log-Pwr

Trig: Free Run
20.0 p

Mkr1 220.0 ps
Ref Offset 8.02 dB A
Ref 20,00 dBm -32.06 dBm

FATVUTITTRIT

Center 5.530000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT ax20 5500MHz Antl

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.500000000 GHz ] ) ) Avp Type: Log-Pwr
Trig: Free Run

PNO: Fast -
IFGain:Low #Artten: 30 dB

Mkr1 1.270 ms|
Ref Offset 7.92 dB o
Ref 20,00 dBm 2.55 dBm

]

Center 5.500000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKF, MODE TR

X Y FUNCTION | FUNCTION ¥DTH
| 1270ms|  255dBm|
3.200 ms -8.16 dBm.
5120ms 209dBm

Duty Cycle NVNT ax20 5600MHz Antl

eysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.600000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 3.590 ms|
Ref Offset 8.64 dB -
Ref 20,00 dBm 5.59 dBm

42

Center 5.600000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 6 of 93



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ax20 5700MHz Antl

[ Keysight Specinum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 5.700000000 GHz Avp Type: Log-Pwr

Trig: Free Run

Ref Offset 8.03 dB
Ref 20,00 dBm

Center 5.700000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

X
[ 4000 us|
420.0 us
2340ms

Duty Cycle NVNT ax40 5510MHz Antl

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.510000000 GHz ] ) ) Avp Type: Log-Pwr
Trig: Free Run

PNO: Fast  ~#—
IFGain:Low #Artten: 30 dB

. Mkr1 740.0 ps|
Ref Offset 7.95 dB
Ref 20,00 dBm -8.39 dBm

Center 5.510000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKR MODE TR X FUNCTION | FUNCTION ¥DTH

-15.00 dBm
6,35 dBm.

Duty Cycle NVNT ax40 5550MHz Antl

eysight Spectrum Analyzer - Swept SA
AL ENSEIN ]
Center Freq 5.550000000 GHz ) Avp Type: Log-Pwr
FNO: Trig: Free Run

ast b
IFGain:Low #Atten: 30 dB

Ref Offset 8.37 dB
Ref 20,00 dBm

P.h

Center 5.550000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 7 of 93



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ax40 5670MHz Antl

[ Keysight Specinum Analyzer - Swept 54
AL T
Center Freq 5.670000000 GHz Avp Type: Log-Pwr

Trig: Free Run

Ref Offset 8.14 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.670000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION WIDTH FUN

Duty Cycle NVNT ax80 5530MHz Antl

Keysight Specinum Analyzer - Swept 54
Center Freq 5.530000000 GHz ] ) ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Artten: 30 dB

WMN‘W 1
Center 5.530000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

Ref Offset 8.02 dB
Ref 20,00 dBm

MKF, MODE TR

Duty Cycle NVNT n20 5500MHz Ant1

eysight Spectrum Analyzer - Swept 54
RL SENSEIN ]
Center Freq 5.500000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 1.150 ms|
Ref Offset 7.92 dB
R:ef 20,00 dBm 0.69 dBm

oy,

Center 5.500000000 GHz
Res BW 1.0 MHz

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 8 of 93



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT n20 5600MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA

AL ENSEIN ]
Center Freq 5.600000000 GHz Avp Type: Log-Pwr

Trig: Free Run

Ref Offset 8.64 dB
Ref 20,00 dBm

Center 5.600000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT n20 5700MHz Ant1

Keysight Spectrum Analyzer - Swept SA =]
S 4 11:18:15 AM.
Center Freq 5.700000000 GHz Avg Type: Log-Pwr g

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Artten: 30 dB

" Mkr1 1.760 ms|
Ref Offset 8.03 dB
R:ef 20,00 dBm -0.95 dBm

Center 5.700000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

1780 ms
3700 ms

Duty Cycle NVNT n40 5510MHz Antl

eysight Spectrum Analyzer - Swept SA
AL ENSEIN ]
Center Freq 5.510000000 GHz Avp Type: Log-Pwr
PNO: Fast

s~ Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 7.96 dB
Ref 20,00 dBm

A

Center 5.510000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 9 of 93



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT n40 5550MHz Antl

eysight Spectruem Analyzer - Swept SA o | o ]

AL T
Center Freq 5.550000000 GHz Avp Type: Log-Pwr

Trig: Free Run

Ref Offset 8.37 dB
Ref 20,00 dBm

Center 5.550000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

(5] X FUNCTION FUNCTION WIDTH FUN

Duty Cycle NVNT n40 5670MHz Ant1

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.670000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Artten: 30 dB

Mkr1 1.230 ms|
Ref Offset 8.14 dB
Ref 20,00 dBm -10.82 dBm

Center 5.670000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKF, MODE TR X FUNCTION | FUNCTION ¥DTH

-22.59 dBm
-11.05 dBm

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 10 of 93



Shenzhen LGT Test Service Co., Ltd.

Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT a 5500 Antl 5.434 0 5.434 24 Pass
NVNT a 5600 Antl 6.116 0 6.116 24 Pass
NVNT a 5700 Antl 5.012 0 5.012 24 Pass
NVNT ac20 5500 Antl 6.813 1.2 8.013 24 Pass
NVNT ac20 5600 Antl 7.74 0 7.74 24 Pass
NVNT ac20 5700 Antl 6.533 0 6.533 24 Pass
NVNT ac40 5510 Antl 8.329 0 8.329 24 Pass
NVNT ac40 5550 Antl 7.211 0 7.211 24 Pass
NVNT ac40 5670 Antl 5.286 0 5.286 24 Pass
NVNT ac80 5530 Antl 6.94 1.05 7.99 24 Pass
NVNT ax20 5500 Antl 7.047 3.02 10.067 24 Pass
NVNT ax20 5600 Antl 7.548 0 7.548 24 Pass
NVNT ax20 5700 Antl 6.531 0 6.531 24 Pass
NVNT ax40 5510 Antl 7.792 0 7.792 24 Pass
NVNT ax40 5550 Antl 7.158 1.2 8.358 24 Pass
NVNT ax40 5670 Antl 5.254 0 5.254 24 Pass
NVNT ax80 5530 Antl 6.877 1.15 8.027 24 Pass
NVNT n20 5500 Antl 5.587 1.22 6.807 24 Pass
NVNT n20 5600 Antl 6.073 0 6.073 24 Pass
NVNT n20 5700 Antl 4.892 0 4.892 24 Pass
NVNT n40 5510 Antl 5.918 1.2 7.118 24 Pass
NVNT n40 5550 Antl 7.335 0 7.335 24 Pass
NVNT n40 5670 Antl 5.181 0 5.181 24 Pass

Test Report

Tel: 0755-89668180

E-mail:lgt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT a 5500MHz Antl

NSEIN h 11:02:41 AMJan 04, 2025
Center Freq: 5.500000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.500000000 GHz

Ref Offset 7.92 dB
Ref 27.92 dBm

ICenter 5.5 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.43 dBm /20 MHz -67.58 dBm /Hz

G STATUS

Power NVNT a 5600MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==

AL E NSEIN ] 11:05:50 AMJan 04, 2025

Center Freq 5.600000000 GHz Center Freq: 5600000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.54 dBm

ICenter 5.6 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.12 dBm /20 MHz -66.89 dBm /Hz

Power NVNT a 5700MHz Antl

AL E NSEIN T 11:06:54 AM1an 04, 2025

Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.03 dB
Ref 28,03 dBm

ICenter 5.7 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.01 dBm /20 MHz -68.00 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac20 5500MHz Antl

GEIN T 1139:01 AH13n 04, 2025

Center Freq: 5.500000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.500000000 GHz

Ref Offset 7.92 dB
Ref 27.92 dBm

ICenter 5.5 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.81 dBm /20 MHz -66.20 dBm /Hz

G STATUS

Power NVNT ac20 5600MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==
AL R NSEIN T 1141:59 AM1an 04, 2025
Center Freq 5.600000000 GHz Center Freq: 5600000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.54 dBm

ICenter 5.6 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.74 dBm /20 MHz -65.27 dBm /Hz

Power NVNT ac20 5700MHz Antl

AL E NSEIN ] 11:50:43 AM1an 04, 2025

Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.03 dB
Ref 28,03 dBm

ICenter 5.7 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.53 dBm /20 MHz -66.48 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac40 5510MHz Antl

GEIN T 115439 AH1n 04, 2025
Center Freq: 5.510000000 GHz Radio Std: None

s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.510000000 GHz

Ref Offset 7.96 dB
Ref 27.95 dBm

Center 5.51 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.33 dBm /40 MHz -67.69 dBm /Hz

G STATUS

Power NVNT ac40 5550MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==
AL E NSEIN T 01:48:01 PM1an 04, 2025
Center Freq 5.550000000 GHz Center Freq: 5.550000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.37 dB
Ref 28,37 dBm

iCenter 5.55 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.21 dBm /40 MHz -68.81 dBm /Hz

Power NVNT ac40 5670MHz Antl

VSE I T 01 49:41 PM1on 04, 2025

Center Freq: 5670000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.670000000 GHz

Ref Offset8.14 dB
Ref 28.14 dBm

iCenter 5.67 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.29 dBm /40 MHz -70.73 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac80 5530MHz Antl

VSE I T 04.54:10PM1on 04, 2025

Center Freq: 5.530000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.530000000 GHz

iCenter 5.53 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.94 dBm /80 MHz -72.09 dBm /Hz

G STATUS

Power NVNT ax20 5500MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==
AL R NSEIN T 11:40:21 AM1an 04, 2025
Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.92 dB
Ref 27.92 dBm

ICenter 5.5 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.05 dBm /20 MHz -65.96 dBm /Hz

Power NVNT ax20 5600MHz Ant1

L = NSEIN i 11:43:09 AMJan 04, 2025
Center Freq 5.600000000 GHz Center Freq: 5.600000000 GHz Radio Std: None
—s—  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.64 dB
Ref 28.54 dBm

ICenter 5.6 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.55 dBm /20 MHz -65.46 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax20 5700MHz Antl

NSE:IN h 11:52:17 AMJan 04, 2025
Center Freq: 5.700000000 GHz Radio Std: None

s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.700000000 GHz

Ref Offset 8.03 dB
Ref 28,

ICenter 5.7 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.53 dBm /20 MHz -66.48 dBm /Hz

G STATUS

Power NVNT ax40 5510MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==

AL R NSEIN ] 11:57:20 AM1an 04, 2025

Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Radio Std: Nene
-+~ Trig: Free Run Avg|Hold: 1001100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.96 dB
Ref 27.95 dBm

Center 5.51 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.79 dBm /40 MHz -68.23 dBm /Hz

Power NVNT ax40 5550MHz Ant1

VSE I T 01 48:44 PM1on 04, 2025
Center Freq: 5.550000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.550000000 GHz

Ref Offset 8.37 dB
Ref 28,37 dBm

iCenter 5.55 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.16 dBm /40 MHz -68.86 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax40 5670MHz Antl

GEIN T 01.50:31 PM1on 04, 2025

Center Freq: 5670000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.670000000 GHz

Ref Offset8.14 dB
Ref 28.14 dBm

iCenter 5.67 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.25 dBm /40 MHz -70.77 dBm /Hz

G STATUS

Power NVNT ax80 5530MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==
AL E NSEIN T 04:55:14 PM1an 04, 2025
Center Freq 5.530000000 GHz Center Freq: 5.530000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.02 dB
Ref 28,02 dBm

iCenter 5.53 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.88 dBm /80 MHz -72.15 dBm /Hz

Power NVNT n20 5500MHz Antl

AL E NSEIN ] 11:12:12 AM1an 04, 2025

Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 7.92 dB
Ref 27.92 dBm

ICenter 5.5 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.59 dBm /20 MHz -67.42 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT n20 5600MHz Antl

GEIN T L1340 AH1n 04, 2025
Center Freq: 5.600000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.600000000 GHz

Ref Offset 8.64 dB
Ref 28.54 dBm

ICenter 5.6 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.07 dBm /20 MHz -66.94 dBm /Hz

G STATUS

Power NVNT n20 5700MHz Antl

[ Keysight Specinum Analyzer - Channel Pawer ==
AL E NSEIN ] 11:18:25 AM1an 04, 2025
Center Freq 5.700000000 GHz Center Freq: 5700000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.03 dB
Ref 28,03 dBm

ICenter 5.7 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

4.89 dBm /20 MHz -68.12 dBm /Hz

Power NVNT n40 5510MHz Antl

AL E NSEIN T 1124:10 AM1an 04, 2025

Center Freq 5.510000000 GHz Center Freq: 5.610000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 7.96 dB
Ref 27.95 dBm

Center 5.51 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.92 dBm /40 MHz -70.10 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT n40 5550MHz Antl

===
ENSE I T 1131146 AM13n 04, 2025
Center Freq: 5.550000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.550000000 GHz

Ref Offset 8.37 dB
Ref 28,37 dBm

iCenter 5.55 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.34 dBm /40 MHz -68.69 dBm /Hz

G STATUS

Power NVNT n40 5670MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer p—
AL R 3 ] 1132:52 AM1an 04, 2025
Center Freq 5.670000000 GHz Center Freq: 5670000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset8.14 dB
Ref 28.14 dBm

e R -

iCenter 5.67 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.18 dBm /40 MHz -70.84 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 19 of 93



Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Limit -26 dB Bandwidth (MHz) Verdict
NVNT a 5500 Antl 28.259 0.5 Pass
NVNT a 5600 Antl 21.948 0.5 Pass
NVNT a 5700 Antl 22.438 0.5 Pass
NVNT ac20 5500 Antl 27.079 0.5 Pass
NVNT ac20 5600 Antl 24.289 0.5 Pass
NVNT ac20 5700 Antl 21.16 0.5 Pass
NVNT ac40 5510 Antl 59.938 0.5 Pass
NVNT ac40 5550 Antl 59.687 0.5 Pass
NVNT ac40 5670 Antl 59.749 0.5 Pass
NVNT ac80 5530 Antl 105.941 0.5 Pass
NVNT ax20 5500 Antl 26.774 0.5 Pass
NVNT ax20 5600 Antl 24.729 0.5 Pass
NVNT ax20 5700 Antl 21.25 0.5 Pass
NVNT ax40 5510 Antl 59.861 0.5 Pass
NVNT ax40 5550 Antl 59.583 0.5 Pass
NVNT ax40 5670 Antl 59.871 0.5 Pass
NVNT ax80 5530 Antl 112.182 0.5 Pass
NVNT n20 5500 Antl 25.758 0.5 Pass
NVNT n20 5600 Antl 23.103 0.5 Pass
NVNT n20 5700 Antl 21.405 0.5 Pass
NVNT n40 5510 Antl 59.057 0.5 Pass
NVNT n40 5550 Antl 59.825 0.5 Pass
NVNT n40 5670 Antl 59.871 0.5 Pass

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 20 of 93




Shenzhen LGT Test Service Co., Ltd.

Test Report

-26dB Bandwidth NVNT a 5500MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.500000000 GHz

#IFGain:Low

Ref Offset 7.92 dB
Ref 27.92 dBm

n2
ettt

ICenter 5.5 GHz
‘Res BW 300 kHz

Occupied Bandwidth

17.935 MHz
38.821 kHz
28.26 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.500000000 GHz
Trig: Free Run
#Atten: 30 dB

e U """"r"'“‘wmu’"h"h"""“”"ﬁ'*-wmm»Jl‘Wn"

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Avg|Hold: 100/100

12.2 dBm

99.00 %
-26.00 dB

o | o ]
11:02:57 AM1an 04, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.514169 GHz
-25.824 dBm

Span 30 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT a 5600MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.600000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.54 dBm

ICenter 5.6 GHz
‘Res BW 300 kHz

Occupied Bandwidth

17.755 MHz
37.810 kHz
21.95 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.600000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

r R Vo A Y PPy L |
el Mgt - w»l'h.nv'.-,\w,..,‘

#VBW 1 MHz

Total Power

% of OBW Power
x dB

11.9 dBm

-26.00 dB

11:06:07 AM Jan
Radio Std: None
Radio Device: BTS

Mkr3 5.611012 GHz
-29.489 dBm

™ 3
T

A g b

Span 30 MHz|
Sweep 1.333 ms

99.00 %

-26dB Bandwidth NVNT a 5700MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 8.03 dB
Ref 28,03 dBm

Tkt Y

ICenter 5.7 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.597 MHz
-14.546 kHz
22.44 MHz

Transmit Freq Error
x dB Bandwidth

Lol o e S

Trig: Free Run
#Atten: 30 dB

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Center Freq: 5700000000 GHz
Avg|Hold: 100/100

W, “’"hw'k.q.w'L,, |

o | o ]
11:07:11 AMan 04, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.711204 GHz
-32.257 dBm

b
el Wy, i

Span 30 MHz|
Sweep 1.333 ms

10.9 dBm

99.00 %
-26.00 dB

Tel: 0755-89668180

E-mail:lgt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ac20 5500MHz Ant1

===
ENSE I T 11:30:29 AH1n 04, 2025
Center Freq: 5.500000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

: Mkr3 5.513634 GHz
Ref 27 93 dBm -26.297 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.500000000 GHz

# 1
o a0 o o] \1”.\.

oy 3
a2 W
P rpsbpnet o

iCenter 5.5 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 13.1 dBm
17.985 MHz

Transmit Freq Error 94.359 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.08 MHz x dB -26.00 dB

-26dB Bandwidth NVNT ac20 5600MHz Ant1

11:42:26 AMJan

[ Keysight Spectrum Analyzer - Occupied BW
RL
Radio Std: None

Center Freq 5.600000000 GHz Center Freq: 6.600000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

. Mk 5.6 GHz
Ref 2654 dBm -3.5219 dBm

#IFGain:Low

1
| - $om,
[DRTES VR LC L i LT T (T,

Pl My
Mot i tardend™ H | ""‘MW “’“‘L""ﬂ&‘u

iCenter 5.6 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 13.8 dBm
17.761 MHz

Transmit Freq Error 79.753 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.29 MHz x dB -26.00 dB

-26dB Bandwidth NVNT ac20 5700MHz Antl

===
ENSE I T 1151118 AH1n 04, 2025
Center Freq: 5.700000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

o0 Mkr3 5.710583 GHZ
Ref 28,03 dBm -26.765 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.700000000 GHz

1
t P A o, 1L A I
TR I v WM'W"“""MJJWW'\.-\MM\
o2l [Ty, 43
Nl ""‘Mw )
bt t 'WNJ?'\'\'«'M

iCenter 5.7 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 12.4 dBm
17.578 MHz

Transmit Freq Error 2.861 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.16 MHz x dB -26.00 dB

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com Page 22 of 93



Shenzh

en LGT Test Service Co., Ltd.

Test Report

-26dB Bandwidth NVNT ac40 5510MHz Antl

o |- ]

[ Keysight Spectrum Analyzer - Occupied BW

AL
Center Freq 5.510000000 GHz

Ref Offset 7.96 dB
Ref 27.95 dBm

>

M»-\L\Mwwm’p.l'w\“f

Center 5.51 GHz
Res BW 300 kHz

Occupied Bandwidth

—-—
#IFGain:Low #Atten: 30 dB

Center Freq: 5.510000000 GHz
Trig: Free Run Avg|Hold: 1001100

T e A, f*“‘""""“"““
N

#VBW 1 MHz

Total Power 13.9 dBm

36.435 MHz

Transmit Freq Error
x dB Bandwidth

130.51 kHz
59.94 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Radio Std: None

Radio Device: BTS
Mkr3 5.5401 GHz,

Y
h"‘mMMmmw\qﬂM

11:55:12 AM1an 04, 2025

dBm

Span 60 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT ac40 5550MHz Ant1l

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.550000000 GHz

Ref Offset 8.37 dB
Ref 28,37 dBm

» v\w\wiwi"r

iCenter 5.55 GHz
‘Res BW 300 kHz

Occupied Bandwidth

Center Freq: 5.550000000 GHz
Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Mkr3 5.579854 GHz,

1

| iAot primprabyrr ool Tty R T e P BVR
pud
v

#VBW 1 MHz

Total Power 13.4 dBm

36.510 MHz

Transmit Freq Error
x dB Bandwidth

10.456 kHz

% of OBW Power 99.00 %

59.69 MHz x dB -26.00 dB

01:48:20 PM Jan
Radio Std: None

Radio Device: BTS

-31.977 dBm

\
LU

Span 60 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT ac40 5670MHz Antl

o |- ]

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset8.14 dB
Ref 28.14 dBm

/. m‘MWWM"M I

iCenter 5.67 GHz
‘Res BW 300 kHz

Occupied Bandwidth
36.

Transmit Freq Error

x dB Bandwidth

Center Freq: 5670000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Aol n’,w,wwn\wprﬂ-
\

#VBW 1 MHz

Total Power 11.1 dBm

601 MHz
-49.400 kHz
59.75 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

01:49:59 PM1an 04, 2025
Radio Std: None

Radio Device: BTS
Mkr3 5.699825 GHz

‘\M..w-‘vmu\w«‘.wm

Span 60 MHz|

Sweep 1.333 ms|

Tel: 0755-89668180

E-mail:lgt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ac80 5530MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.530000000 GHz

#IFGain:Low

Ref Offset 8.02 dB
Ref 28,02 dBm

2

|
Nn.«'w"«"i*“*"”‘*""“‘ﬂ

iCenter 5.53 GHz
‘Res BW 300 kHz

Occupied Bandwidth

75.770 MHz
250.42 kHz
105.9 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.530000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

o | o ]
04:54:32 PM1an 04, 2025
Radio Std: None

Ao s
i
3

1] 3
‘ "'M«-'ﬁ\mm?w&,.«

Span 120 MHz

#VBW 1 MHz Sweep 1.333 ms

Total Power 14.0 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

-26dB Bandwidth NVNT ax20 5500MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.500000000 GHz

#IFGain:Low

Ref Offset 7.92 dB
Ref 27.92 dBm

vl st

ICenter 5.5 GHz
‘Res BW 300 kHz

Occupied Bandwidth

17.892 MHz
68.462 kHz
26.77 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.500000000 GHz

— m-‘M«,,m,-n.—v".vwi\wwm..m .

11:40:50 AM Jan
Radio Std: None

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Span 30 MHz|

#VBW 1 MHz Sweep 1.333 ms

Total Power 13.0 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

-26dB Bandwidth NVNT ax20 5600MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.600000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.54 dBm

Harwaeopnd

ICenter 5.6 GHz
‘Res BW 300 kHz

Occupied Bandwidth

17.723 MHz
59.375 kHz
24.73 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.600000000 GHz

e

o | o ]
11:43:38 AM1an 04, 2025
Radio Std: None

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Mkr3 5.612424 GHz
-29.048 dBm

o, 3
T T

Span 30 MHz|

#VBW 1 MHz Sweep 1.333 ms

Total Power 13.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Report Tel: 0755-89668180

E-mail:lgt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Tel: 0755-89668180

-26dB Bandwidth NVNT ax20 5700MHz Antl

-
ENSE.IN h 11:52:49 AMJan 04, 2025
Center Freq: 5.700000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset8.03 dB Mkr3 5.710632 GHz
Ref 28.03 dBm -29.334 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.700000000 GHz

.

il gl I'. o gty ‘ b A I
SR Il P TR L T P S
oy

Pl s ST

Span 30 MHz|

ICenter 5.7 GHz
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz

Occupied Bandwidth Total Power 12.3 dBm

17.577 MHz
Transmit Freq Error 6.938 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.25 MHz x dB -26.00 dB

-26dB Bandwidth NVNT ax40 5510MHz Antl

ENSEIN h 11:57:54 AMJan
Center Freq: 5.510000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offs17.95 dB. Mkr3 5.540059 GHZ

Ref 27.95 dBm -—- dBm

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.510000000 GHz

#IFGain:Low

T

et e AP Tl JMM‘\‘V‘MWI’#"‘HF’J:‘W.&M’.'N'
¥

h2 LY
i Aivtoinge! W

Center 5.51 GHz Span 60 MHz,
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 14.0 dBm
36.434 MHz

Transmit Freq Error 128.09 kHz % of OBW Power 99.00 %

x dB Bandwidth 59.86 MHz x dB -26.00 dB

-26dB Bandwidth NVNT ax40 5550MHz Antl

=
ENSE I ] 01:49:01 PM1an 04, 2025
Center Freq: 6.660000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 8.37 dB Mkr1 5-f5 GHz
Ref 28,37 dBm -15.185 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.550000000 GHz

Jacs I-v-‘\mkwnv&m‘uqkrmhm&m,"“‘ P L e RN
/ T |

(AP

‘Center 5.55 GHz Span 60 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Total Power 13.4 dBm

Occupied Bandwidth
36.448 MHz

Transmit Freq Error 45.690 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.58 MHz x dB -26.00 dB

E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ax40 5670MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.670000000 GHz

#IFGain:Low

Ref Offset8.14 dB
Ref 28.14 dBm

/

d
Bttt |

iCenter 5.67 GHz
‘Res BW 300 kHz

Occupied Bandwidth
36.550 MHz
-43.336 kHz
59.87 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5670000000 GHz
Trig: Free Run
#Atten: 30 dB

rnwd—uhw»m«mw»\hhm_*\ G e |

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Avg|Hold: 100/100

o | o ]
01:50:51 PM1an 04, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.699892 GHz
-32.681 dBm

W 3
St

Span 60 MHz|
Sweep 1.333 ms

11.0 dBm

99.00 %
-26.00 dB

-26dB Bandwidth NVNT ax80 5530MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.530000000 GHz

#IFGain:Low

Ref Offset 8.02 dB
Ref 28,02 dBm

AR

2 /
LA

iCenter 5.53 GHz
‘Res BW 300 kHz

Occupied Bandwidth

75.824 MHz
237.95 kHz
112.2 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.530000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

A I o il AN
y

#VBW 1 MHz

Total Power

% of OBW Power
x dB

04:55:38 PM Jan
Radio Std: None

Radio Device: BTS

Mkr3 5.586329 GHz
-30.604 dBm

Span 120 MHz
Sweep 1.333 ms

14.1 dBm

99.00 %
-26.00 dB

-26dB Bandwidth NVNT n20 5500MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.500000000 GHz

#IFGain:Low

Ref Offset 7.92 dB
Ref 27.92 dBm

’,JM-NNW‘IF‘-‘W\’

ICenter 5.5 GHz
‘Res BW 300 kHz

Occupied Bandwidth

17.888 MHz
53.877 kHz
25.76 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

I L T

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Center Freq: 5.500000000 GHz Radio Std: None

o |- ]

11:12:31 AMan 04, 2025

Avg|Hold: 100/100
Radio Device: BTS

Mkr3 5.512933 GHz
-29.688 dBm

Sweep 1.333 ms|

12.2 dBm

99.00 %
-26.00 dB

Test Report Tel: 0755-89668180
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